Bodybuilding Part numbers

Visibility

Pos. Designation

Part number

Pos. Designation

Part
number

Pos.

Designation

Low roofs with and
without sun visor

High and normal roofs 1 LED lamp 2056959
Harness-to-harness connector i Gonnecton®siy HORS = ~omp bracket . oo
- 1402288 -
(Connected to C364 and 0365) ) Cable terminal, round p|n 199950 Cable harness 2379478
h Cable terminal, round socket 1446827 (0.75-1.5 mm2) £ Roof rail 2311033
(0.5-1 mm2) 4 Cable terminal, flat pin B 1ea 3 Switch 2087214
Cable terminal, round socket (1,2-2.5mm2) 4 Kevtops 2534167
- (11-2.5 mm2) 1402290 yAteE
Part numbers for spotlamps can be seen and 5 Harness-to-harness connectors, 199951
- Seal (0.5-1 mm?2) 1367260 ordered on the Scania Vehicle Accessories C376 and C409
Online 6 Edge clip 2426568
s Seal (1_1_2_5 mm2) 1446823 https://accessories.scania.com/en/catalog/VA6/Safety---Security
= Grommet 371951
= Plug (For unused positions) 1367258
Pos. | Designation Part number
1 Mounting kit 2563060
. (1) (2)
2 Mounting kit 2977274 1 Rotating beacon (LED) 2546911 @ 4
3 Mounting kit 2977275 2 Bracket for rotating beacons | 2184695 \u\ 2
: T iy
4 Plough rail 2977204 - Adapter cable 2379391
_ : (3) (4)
5 Headlamp, left-hand side 2562901 s Roof rail 2311030 Ay g :
6 Headlamp, right-hand side 2562943 3 Edge clip 2426568 ‘ 4 ‘ ‘\ ~
i | S |
! . —
7 Reinforcement of front grille panel,S cab| 2660532 w_
4 Bush 371951 l.. .'J
8 Reinforcement of front grille panel,R cab| 2660553
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https://til.scania.com/w/066423
https://til.scania.com/w/bwm_0001176_01
https://accessories.scania.com/en/catalog/VA6/Safety---Security
https://til.scania.com/w/bwm_0001148_01
https://bodybuilder.scania.com/trucks/en/home.html/
https://til.scania.com/w/bwm_0001146_01

Bodybuilding Part numbers

Visibility

Pos. Designation (Lamp Bracket) Part number
B e
2 Two Flange nuts M10 for fitting 2274583
3 Used for bracket 2274583 2291832
4 Two M8 screws for fitting 1375826
5 Two M8 screws for fitting 1852381
6 Two Flange screws M8x25 for fitting 2495010
7 Snap into side underrun protection 1385306
8 Two Flange screws M6x16 for fitting 2889642
9 Two M10 screws for fitting 1893392
10 Two M8 screws for fitting 2185874
11 Two M10 nuts for fitting 2260629
12 Two M8 screws for fitting 2517963
13 Two M8 screws for fitting 2406028
14 Two M8 screws for fitting 2756653
15 Left-hand side 2783400
15 Right-hand side 2783401
16 Two Flange screws M10x25 2733462
17 Two M8 screws with nuts for fitting 2520544
18 Two M10 screws for fitting 1885155
19 Two M10 screws for fitting 1394129
20 Two M8 screws for fitting 1879526
21 Two M8 screws for fitting 2208830
22 Two Flange screws M8x16 for fitting 2080830
23| G rlnge serew iioweSwinane | s6sagas
o4 Temporarily clamped over frame side 1467158

member



https://til.scania.com/w/066460

Bodybuilding Part numbers

Visibility

Pos.

Designation

Part number

Overview

Connection via connector C450

Pos. Designation Part number
1 Flange screw M6x16 1400452
2 Flange screw M8x16 812515
3 Flange screw M8x25 812518
4 Flange screw M10x25 812536
5 Hexagon screw M10x20 814820
6 Lock nut M8 807428
7 Flange nut M10 815133

connectors C489, L15, L16,

1 Side marker lamp 2052119
2 Cable terminal, flat socket, Cross-section 0.5-1 mm2 | 1473860
3 Cable seal, Cross-section 0.5-1 mm2 1367260
4 Connector 1456872
5 Cable terminal, flat socket, Cross-section 0.5-1 mm2 | 1515187
6 Casing 1872553
7 Extension cable, Minimum cross-section 0,75mm2 -
Connection via connector in the standard tail lamp

1 Side marker lamp 2052119
2 Three-way cable harness for extra tail lamp 1858746
3 Connector 1726452
4 Cable terminal, round pin, Cross-section 0.5-1 mm2 1726744
5 Cable seal, Cross-section 0.5-1 mm2 1367259
6 Casing 1507596
7 Connector 1456872
8 Cable terminal, flat socket, Cross-section 0.5-1 mm2 | 1515187
9 Cable seal, Cross-section 0.5-1 mm2 1367260
10 Casing 1872553
1 Extension cable, Minimum cross-section 0,75mm2 -
Connection via extension cable harness on the frame

1 Side marker lamp 2052119
2 Connector 1456872
3 Cable terminal, flat socket, Cross-section 0.5-1 mm2 | 1515187
4 Cable seal, Cross-section 0.5-1 mm2 1367260
5 Casing 1872553
6 Extension cable, Minimum cross-section 0,75mm?2 =

L147,1148,L207, L208 and L 36 connector C489 L36

1 Fifth wheel lamp yellow/white 2414894
2 Headlamps 2862201
3 Lamp with bracket and cable harness 2862202
4 Bracket 243234
5 Bracket, right-hand 2805468
6 Keytop for remote activation 2095905
- Grommet 371951

7 Locking part 1786485
8 Contact housing 1529437
S Round pin 1427162
10 Rubber cover 1872553
11 Round sleeve 1427164
12 Contact housing 1529436
13 Gasket 1421218

14 Locking part 1347492



https://til.scania.com/w/066460
https://til.scania.com/w/bwm_0001089_01
https://til.scania.com/w/066897
https://til.scania.com/w/bwm_0001197_01

Bodybuilding Part numbers

Visibility

Pos.

Designation

Part number

Pos. Designation Part number
1 Right-hand (with reverse alarm) 2160127
2 Left-hand (with registration plate lamp) 2160128

Compact 7-chamber LED lamp
lamp assembly

= Cable harness for twin tail lamps 1858746
Compact 7-chamber lamp assembly

- Left-hand, standard 2129986

= Left-hand registration plate lamp 2129985

= Right-hand, standard 2129987

X \lj?\;gﬂtrg\?gge alarm which can be switched off 2129988

) \?\;?cntrg\?enlfse alarm which can reduce the signal B
LED lamp

5 Left-hand, standard 2380956

= Left-hand with registration plate lamp 2380955

= Right-hand, standard 2380932

= Right-hand reverse alarm, strong signal 2380953

2 Right-hand reverse alarm, reduced signal 2380954
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https://til.scania.com/w/bwm_0001031_01
https://til.scania.com/w/bwm_0001141_01
https://bodybuilder.scania.com/trucks/en/home.html/

